XEXS{@TEEEUSE

Development of Surrogates to Determine
the Efficacy of Groundwater Recharge
Systems for the Removal of Trace
Organic Chemicals







Development of Surrogates to Determine the
Efficacy of Groundwater Recharge Systems for
the Removal of Trace Organic Chemicals



About the WateReuse Research Foundation

The mission of the WateReuse Research Foundation is to conduct and promote applied
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s
research advances the science of water reuse and desalination and supports communities
across the United States and abroad in their efforts to create new sources of high quality
water through reclamation, recycling, reuse, and desalination while protecting public health
[...]
Figure 2.18. Aerial photo of IE
Basin’s surface spreading operation.

Figure 2.19. View of IEUA’s 8th St. Basin’s
surface spreading operation.

Figure 2.21. 8th St. Basin’s perimeter

Figure 2.20. 8th St. Basin’s lysimeter sampling ports. monitoring well.

2.1.4.2 Hickory Basin

Hickory Basin is located in the city of Fontana and is owned by SBCFCD (Figures 2.22 and
2.23). It is a multiple purpose basin used for flood control and groundwater recharge. The
subsurface is characterized by an extensive vadose zone of approximately 385 feet. It has an
effective recharge area of 8 acres and an estimated percolation rate of 0.7 ft/d. The
application of reclaimed water to Hickory Basin was initiated in September 2005. Samples
were collected from the spreading basin, shallow lysimeter sample locations (5-25 feet), and
a perimeter monitoring well (365—405' screen; 340' downgradient). Synoptic sampling was

WateReuse Research Foundation 19



attempted and samples were collected after approximately 1 to 3 days from the shallow
lysimeter sample locations and ~3 weeks from the perimeter monitoring well. One sampling
campaign was initiated in March (2008).

ke b S
Figure 2.22. Aerial photo of IEUA’s Hickory
surface spreading operation.

Figure 2.23. IEUA’s Hickory surface
spreading operation.

2.1.4.3 Brooks Basin

Brooks Basin is located in the city of Montclair and is owned by CBWCD (Figure 2.24). It is
a conservation basin, which is operated to maximize the recharge of reclaimed water. The
subsurface is characterized by an extensive vadose zone of approximately 325 feet. It has an
effective recharge area of 7.7 acres and an estimated percolation rate of 1 ft/d.

Figure 2.24. Aerial photo of IEUA’s Brooks Basin surface spreading operation.

The application of reclaimed water to Brooks Basin was initiated in September 2008. Two
full-scale sampling events occurred at Brooks Basin. Samples were collected from the
spreading basin and a shallow lysimeter sample location (25 feet). A perimeter well was not
sampled at Brook Basin. Synoptic sampling was attempted and samples were collected after
approximately 1 to 3 days for the shallow lysimeter sample locations. The two sampling
campaigns were initiated in September (2008, start-up) and October (2008).

20 WateReuse Research Foundation



2.1.5 City of Auburndale’s Rapid Infiltration Basins

The city of Auburndale, FL, operates the Regional Rapid Infiltration Basin (RIB; Figure
2.25) located within Polk County and the Peace River watershed. The operation consists of
two basins totaling 27.5 acres with an application rate of 2.8 inches per week and a permitted
flow of 0.28 MGD. The RIB received a secondary (nitrified) and UV treated effluent from the
4 mgd Regional Wastewater Treatment Facility”. The City of Auburndale’s RIB recharge
operation is characterized by a short vadose zone of approximately ~10 feet. The RIB feeds
an unconfined surficial aquifer where the soil type is classified as high infiltration soil. The
surficial aquifer, the unconfined and uppermost aquifer, ranges in thickness from a thin
veneer of sand to greater than 50 feet. It is comprised of undifferentiated sands, clay, and
shell. The quartz sand, which is generally uniform throughout the unit, grades to clay with
depth as the surficial aquifer system approaches the intermediate aquifer system's upper
confining unit. The depth to the water is about 5 to 10 feet below the surface. The
confinement between the surficial and intermediate aquifers is well established. Samples
were collected from the RIB influent and shallow (~10-15 feet) up-gradient (MW#4) and
down-gradient (MW#6) wells (Figure 2.25). The up-gradient well was collected because
there exists an up-gradient hay field spray field that sprays reclaimed water. This provides a
background level of organic compounds that potentially contribute to the down-gradient RIB
operation. The down-gradient well was located approximately 600 feet down-gradient of the
RIB. The travel time to the down-gradient well was unknown, so synoptic sampling was not
performed at this site. One sampling event occurred at this facility in March 2008.

 Tenoroc State Fisfi -
' «Management Area

Figure 2.25. Aerial photo of City of Auburndale’s Regional RIB operation.

? Impact from pesticide application at the adjacent citrus grove is unknown. The information was
requested but not received prior to completion of the final project report.

WateReuse Research Foundation 21



2.1.6 Laboratory-Scale Soil Column Set-ups

Soil-aquifer treatment was simulated at CSM using existing and well-established soil column
set-ups. Soil column systems consisted of three independent laboratory-scale soil-column
systems: PCnoxics Clanoxic, and C244ic. The column configurations and operational parameters
are summarized in Table 2.2. The PC,oxic and Cl ,,0xic Systems consisted of four 4-foot acrylic
glass columns in series (inner diameter 6 inches), which were operated under anoxic and
saturated conditions (Figures 2.26 and 2.27).

Table 2.2. Column Configuration and Operational Parameters for
PC, C1, and C2 Columns

Column PC, e Column C1,,,;. Column C2;,
Conditions ~ Biodegradation under Biodegradation under Biodegradation under
saturated anoxic flow saturated anoxic flow unsaturated oxic flow
conditions conditions conditions
Media Native alluvial material ~ Native alluvial material ~ Native alluvial material
Design Four 4-ft acrylic Four 4-ft acrylic One 4-ft acrylic column
columns in series columns in series
Sampling After4', 8',12',and 16' After 1',2', 3", 4", 8, 12", Four intermediate
Ports and 16' sampling ports
Sampling port
Feed SOIUON  em— —Q—] +] w—l _O_l
s o]
[ 1 L 1 L 1 [ ] Discharge
(e}
4t (@)
(e}
T 1 [ ] [ ] | E—

Figure 2.26. Column configuration for PC,, . and C1 ;o column systems.

The influent water was purged with nitrogen gas to remove any dissolved oxygen (DO)
present in the influent water. The PC,,qxi. feed was stored in a 55-gallon blue plastic barrel at
room temperature, whereas C1 .. feed was stored in a 5-gallon covered glass container at
room temperature. The C2;. system consisted of one 4-foot column segment, which was
operated under unsaturated flow conditions (continuously wetted; Figure 2.28). Depending on

22 WateReuse Research Foundation



the measured DO in the influent water, it was purged with air to raise the DO to a saturated
level (around 8 mg/L). The C2;. feed was stored in a 5-gallon covered glass container at
room temperature.

Figure 2.27. Experimental set-up of the PC,, . column system.

Feed solution _T
IQ.S in_J

4

Oe Sampling port

3 Sampling and discharge

Figure 2.28. Column configuration for the C2-oxic column.

An abiotic 4-foot control column was used to account for removal of organic contaminants
through adsorption processes. This column was operated under saturated and anoxic
conditions. To keep the conditions abiotic, sodium azide was fed at a concentration of 2
mmol/L to the influent water. The feed water to all column systems was applied at a rate of
approximately 1 mL/min or a loading rate of 0.08 m/day. All column systems were filled with
native alluvial material from a local groundwater recharge site where gravel larger than 2 mm
were sieved out.

WateReuse Research Foundation 23



The systems were fed water over a period of several months. Feed water was continuously
spiked with selected target indicator compounds. The spiking solution was stored at 4°C and
was continuously spiked directly into the system by the feed line (10% of the total influent
flow is from the spiking solution). Feed samples were collected and time-composite samples
(~12 hours) for treated soil-column water were collected for designated travel times (i.e., 7,
14, 21, and 28 days). Table 2.3 provides a summary of the soil-column experiments
performed for this project.

Table 2.3. Soil-Column Experiments Simulating Surface Spreading Operations

TOC Ammonia-N Nitrate-N
Type of Water (mg/L) (mg/L) (mg/L)
Anoxic Conditions
Nitrified wastewater’ 5-7 <1 9-10
Nitrified/denitrified wastewater’ 5.8 1.6 33
Blologlcallgf filtered nitrified/denitrified 30 <06 27
wastewater
Drinking water” 1.8 <1 5.6%
Ultra-pure water ~0.2 <1 <0.1
Oxic Conditions
Nitrified wastewater 6.1 <1 9.3
Ultra-pure water ~0.2 <1 <0.1

* Spiked with nitrate

1 — South Platte River dominated by wastewater effluent; downstream of Denver Metro’s Wastewater Reclamation Plant,
Colorado

2 — CSDLAC’s San Jose Creek East’s wastewater effluent

3 — Riverbank filtered water; South Platte River, Brighton, Colorado

4 — City of Golden, Colorado, tap water

2.2 HIGH-PRESSURE MEMBRANE OPERATIONS

2.2.1 OCWD’s Groundwater Replenishment System

The Orange County Water District (OCWD), CA Groundwater Replenishment System
(GWRS) Advanced Water Purification Facility (AWPF) utilized reclaimed water after
primary and secondary treatment. Primary wastewater treatment consists of coagulant
addition and sedimentation. Following primary clarification, the primary effluent flow stream
was split and oxidized using two secondary treatment processes, activated sludge and
trickling filters. Secondary clarifiers at the activated sludge system and tricking filters
produced fully oxidized and clarified secondary effluent. Subsequently, the effluent was
pumped to the GWRS AWPF where it was treated with microfiltration, reverse osmosis
(RO), and UV-peroxide advanced oxidation processes. The secondary treated wastewater was
first chloraminated prior to microfiltration. The water was then treated by microfiltration
using Siemens/Memcor submerged hollow fiber membranes with a maximum nominal pore
size of 0.2 micron. The water was then diverted to the reverse osmosis (ESPA-2 membranes,
Hydranautics, Oceanside, CA) system (Figures 2.29 and 2.30). Upstream of the RO process,
the flow was pretreated by adding sulfuric acid for pH adjustment and scaling inhibitor to
prevent precipitation of sparingly soluble salts, and by 10-micron cartridge filtration. The
system was designed to operate at pH 6.8, an 85% recovery rate, and a permeate flux of 12

24 WateReuse Research Foundation



gfd (gallons per square foot per day). Four quarterly sampling campaigns were completed at
the RO operation within the GWRS in April 2008, July 2008, October 2008, and January
2009. Note, the GWRS became operational in January 2008.

within pressure vessels.

2.2.2 CSDLAC’s Pilot-Scale Reverse Osmosis System

County Sanitation Districts of Los Angeles County (CSDLAC), CA, pilot-scale RO system
consists of two stages and was operated at pH 6.2—6.5 at a recovery of 82—83% using a
conventional RO membranes. The RO system was fed membrane bioreactor (MBR)
permeate. The 25 gpm MBR system treated domestic primary effluent provided from
Whittier Narrows Water Reclamation Plant. The MBR pilot plant was designed to treat a
nominal flow of 30 gpm or a membrane flux of approximately 9 gfd. The MBR consisted of
nitrification/denitrification processes and a Zenon hollow-fiber ZeeWeed ~ 500c membrane
system. One sampling campaign occurred at this facility in May 2008.

2.2.3 CSM'’s Pilot-Scale Nanofiltration System

A pilot-scale nanofiltration/reverse osmosis system at CSM was used for controlled spiking
studies in tap water to study the rejection of select nitrosamines by nanofiltration membranes.
The pilot-scale system is a 2-stage membrane unit that was designed to mimic a 2-stage full-
scale treatment system. The unit was built in a 4-stage array configuration to minimize space
and consists of six pressure vessels, four in the first stage and two in the second stage. The
pilot-scale unit requires 21 4040-spiral wound elements, with 14 elements in the first stage
and 7 elements in second stage. The system is equipped with a supervisory control and data
acquisition (SCADA) system, has a variable speed feed pump, and can be operated at
different recoveries, feed flow rates, and permeate flux rates. Based on the system’s
configuration, it requires a feed flow rate between 15 and 25 gpm and therefore was operated
in recycle mode, where permeate and concentrate streams were returned to the feed water
tank. The system is fed water from two 500-gallon feed tanks that are temperature controlled
using an in-house chilled process water stream. The pilot-scale system has multiple sampling
locations that allows for samples to be collected from the feed, permeate from each pressure
vessel, combined permeate from 1st stage, combined permeate from 2nd stage, total
combined permeate, concentrate from pressure vessels, 1st stage combined concentrate, and
total combined concentrate. A schematic and picture of the pilot-scale unit with sampling
locations is presented in Figures 2.31 and 2.32, respectively.

WateReuse Research Foundation 25



1" Stage Combined Perm. Sample Tap

Behind Box
T Vessel Permeate Flow
Sample Taps
Combined Concentrate +
Sample Tap
L ]
wd 00

== |

I
o
I

(olle} : SI: .|
00000 [ » S
- ooo f| ¢ e EEEE
p ll —» -+
: O oOFf A
Concen | —= 7 | <
— B F
(@ i
U Interstage Feed Flow
] Sample Taps
& Feed Flow l
Sample Tap
Combined Permeate Sample Tap

Located on Permeate Drain Line

Figure 2.31. Schematic of pilot-scale membrane unit and sampling locations.

Figure 2.32. CSM’s pilot-scale membrane skid.

2.2.4 CSM’s Laboratory-Scale Nanofiltration System

Laboratory-scale experiments were performed to assess the removal of a suite of trace
organic compounds. CSM’s system consisted of 2 stages (1:1). The system was operated at a
pH of 6.1-7.0 using NF 4040 (Dow/Filmtec) membranes (operated in recycle mode). The NF
feed consisted of microfiltered/non-nitrified secondary effluent from Denver Metro
Wastewater Reclamation District spiked with nitrate. The NF system was operated in recycle
mode and at two constant permeate fluxes: 10 and 16 gfd. At each flux, the system was

26 WateReuse Research Foundation



operated at three different recoveries: 12, 48, and 75% (at 10 gfd) and 22, 48, and 80% (at 16
gfd). A suite of trace organic compounds was spiked in the feed, where feed concentrations
for individual compounds ranged from a couple of ng/L to 3,000 ng/L. These experiments
were performed in August 2008.

2.3 ANALYTICAL METHODS
2.3.1 BDOC Tests

Biodegradable dissolved organic carbon (BDOC) quantifies the dissolved biodegradable
organic matter (BOM) using indigenous bacterial populations. BOM consists of organic
compounds that undergo microbial biotransformation and mineralization to form biomass.
The use of BDOC in conjunction with DOC serves as a surrogate of the presence of organic
compounds that are not derived from humic
substances. BDOC has been proposed as an
effective surrogate measurement for
assessing the performance of soil aquifer
treatment systems (Drewes and Fox 1999;
Drewes and Jekel 1998; Fox et al. 2001;
Drewes and Fox 2000), and BDOC
measurements have been strongly correlated
with the distribution of biomass in surface
spreading operations (Rauch-Williams and
Drewes 2006). BDOC is an operationally
defined parameter that depends upon the
measurement protocol and experimental
conditions (particularly, contact time,
biomass, redox conditions).

Different methods of quantifying
biodegradable dissolved organic carbon
(BDOC) were evaluated. Batch and column
BDOC tests were performed on CSDLAC’s
San Jose Creek tertiary-treated effluent.

Triplication was performed and 0.1 mg-C/L
was the associated analytical error associated
with these measurements. The average BDOC
values were 2.3 and 2.2 mg/L for batch and column experiments, respectively, where these
values fall within analytical error, and, thus, they were presumed similar. The batch BDOC
method was recommended (described in the following) as this method proved more practical
to employ. The minimum detection limit for the batch method was determined to be 0.1 mg-
C/L.

Figure 2.33. CSM laboratory-scale membrane
system.

BDOC was analyzed using 1 L amber glass aerobic batch reactors containing approximately
200 g of sand previously acid- and base-washed before continuous acclimation with samples